VULC4An
CATALOG OF
REPLACEMENT PARTS

GAS CONVECTION
OVENS

MODELS

ML-126610 VC4GS
ML-126611 VC4GD
ML-136494 VC4GC
ML-126612 VC6GS
ML-126613 VC6GD
ML-136495 VC6GC

For additional information on Vulcan-Hart Company or to locate an authorized
parts and service provider in your area, visit our website at www.vulcanequipment.com

VULCAN-HART 3600 NORTH POINT BLVD.
DIVISION OF ITW FOOD EQUIPMENT GROUP, LLC BALTIMORE, MD 21222
WWW.VULCANEQUIPMENT.COM F-43031 Rev. G (November 2015)




VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

F-43031 Rev. G (November 2015) -2- © VULCAN-HART COMPANY 2015



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

11
13
15
17
19
21
23
25
27
29

Table of Contents

CONTROL PANEL (ML-126610, ML-126611, ML-126612, & ML-126613)
CONTROL PANEL (ML-136494 & ML-136495) (PREVIOUS)

CONTROL PANEL (ML-136494 & ML-136495) (CURRENT)
ELECTRICAL COMPONENT PANEL (WITHOUT ROAST & HOLD)
ELECTRICAL COMPONENT PANEL (WITH ROAST & HOLD)
SIMULTANEOUSLY OPENING DOORS (PREVIOUS CONSTRUCTION)
SIMULTANEOUSLY OPENING DOORS (CURRENT CONSTRUCTION)
INDEPENDENTLY OPENING DOORS (PREVIOUS CONSTRUCTION)
INDEPENDENTLY OPENING DOORS (CURRENT CONSTRUCTION)
OVEN PANELS AND MOTOR

OVEN PANELS AND RACK SUPPORTS

GAS PIPING AND FLAME CHAMBER (BEFORE SERIAL NUMBER)
GAS PIPING AND FLAME CHAMBER (AFTER SERIAL NUMBER)

-3- F-43031 Rev. G (November 2015)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

31-32—, |
|23
4
27-28—_|
| 56

| 7-8-9-10

11-12-13

— 14-15-16-17

19-20-21-22
23-24-25-26

CONTROL PANEL
(ML-126610, ML-126611, ML-126612, & ML-126613)

F-43031 Rev. G (November 2015) -4 -



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55996

CONTROL PANEL

(ML-126610, ML-126611, ML-126612, & ML-126613)

PART NO.

00-340324-00008
00-913102-00163
00-913102-00161
00-354575-00004
00-411242-00001
00-913149
00-411242-00001
00-411690-00003
00-411690-00004
00-411690-00006
00-411242-00001
00-411690-00001
00-411690-00002
00-411690-00003
00-411690-00004
00-411690-00005
00-411690-00006
00-340324-00009
00-497280-00001
00-497284-00001
00-497285-00001
00-497292-00001
00-424201-00001
00-424237-00001
00-424211-00001
00-424244-00001
SC-114-82
WS-028-20
00-411499-00003
00-411499-00004
00-424206-000G1
00-959489-000G1

NAME OF PART AMT.

1Yo T 7 TR 0 T OSSP 1
Light - Indicator (DOubI€) (120 V.).....couiiiiieieeeie ettt e e 1
Light - Indicator (DOUDIE) (240 V.).....coouiiiiieieeeie ettt e e 1
LIGht = INAICATOT. ...ttt ettt e e e e eanee 1
KINOD ..ttt ettt a et h et e e e e 1
KINOD .. ettt et s e e et e e 1
Timer (120 V.) (B0 HZ.) (5-HE. )ittt 1
Timer (240 V.) (60 Hz.) (5-Hr.)....

Timer (240 V.) (50 Hz.) (5-Hr.)....

KNob......ccooiiiiis

Timer (120 V.) (B0 HZ.) (1-HE.) oo 1
Timer (240 V.) (B0 HZ.) (1-HE. ) ee oottt 1
Timer (120 V.) (60 Hz.) (5-Hr.)....

Timer (240 V.) (B0 HZ.) (5-HI. ). ee oo 1
Timer (240 V.) (50 HZ.) (1-HE. ) ee et 1
Timer (240 V.) (50 HZ.) (5-HI. ). ettt 1
SWICN (D P DT, ) ettt ettt eh et b bbbttt n 2

Overlay - Panel (1 Hr.) (D Models) (Without Roast & Hold)....
Overlay - Panel (5 Hr.) (D Models) (Without Roast & Hold)
Overlay - Panel (1 Hr.) (D Models) (With Roast & Hold)............ccoiiiiiiiiiiiieeeeee e 1
Overlay - Panel (5 Hr.) (D Models) (With Roast & Hold).........
Overlay - Panel (1 Hr.) (S Models) (Without Roast & Hold)....
Overlay - Panel (5 Hr.) (S Models) (Without Roast & Hold)....

Overlay - Panel (1 Hr.) (S Models) (With Roast & HOId)..........ccoooiiiiiiiiiiiiieece e
Overlay - Panel (5 Hr.) (S Models) (With Roast & HOId)..........cccoooiiiiiiiiiiiiee e 1
Mach. Screw 4-40 x 5/16 Rd. Hd

WWASNET (SST).. ittt ettt sttt et b e st e ae e nan e nbe e e e e ees
BUZZET (230 V.). ettt ettt h ettt ent e neeeaan 1
BUZZET (115 V. )ttt bbbt ettt ebt e ae e aan 1
Panel - Control Weldment (Previous ConstruCtion)............ccooiiiiiiiiiiiiiiieeee e 1
Panel - Control Weldment (Current Construction)............cocceeiiiiiieiieiiie e 1

F-43031 Rev. G (November 2015)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

— 1
- g
— >
This Controller is
g l.—2 no longer available.
] Order Computerized
D Control Panel Assembly
O 00-959075-000G1 (120 V.) 3
OR
D D 00-959075-000G2 (240 V.) 4
O
0 g
O
0 g
0 g
, O
10-117 P
v~
8-9 5
_ —
S |
~ on o Uairg 6
A ﬁl//
- oL QFFU

CONTROL PANEL
(ML-136494 & ML-136495) (PREVIOUS)

F-43031 Rev. G (November 2015) -6-



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

CONTROL PANEL
(ML-136494 & ML-136495) (PREVIOUS)

ILLUS. PART NO. NAME OF PART AMT.
PL-60641
1 SD-037-02 Self-Tapping Screw 10-16 x 1/2 Hex Washer Hd., Type AB........cccoiiiiiiiiiiiiiie e 3
*2 Controller

3 00-959075-000G1  Panel - Control Assy. (120 V.) (COMPIELE).....cccuiiiiiiiiieiiieeiie e 1
4 00-959075-000G2 Panel - Control Assy. (240 V.) (COMPIELE).....cccuiiiiiiiiieiiieeie e 1
5 00-354575-00004  Light - Indicator...........cccoovvirinencienincnene

6 00-358628-00002  Switch - Rocker (2-Position)
7
8

00-358628-00001  Switch - Rocker (3-Position)

00-497506-00001  Overlay - Control Panel (Previous CONStrUCtIoN)...........couiiiiiieiiiiiiiie e 1
9 00-497506-00001  Overlay - Control Panel (Current CoNStrUCHON).........c.uiiiuiiiiiee et 1
10 00-424842-000G1  Panel - Weldment (Previous Construction).........

11 00-499301-000G1 Panel - Control Assy. (Current Construction)..
12 00-423918-00001  EIECIrONIC BEEPET .......couiiiiiiiiie ettt ettt ettt e ettt e e e e e e

* (No Longer Available, order ltem 3 or 4.)

-7- F-43031 Rev. G (November 2015)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

f/

-—

\

500003
Q\ 000000
% 000000,

£
7
o
o
-

9-10
8
ﬂ</ 7

)\
// s

2

@ o Q@@@@Q
BPOIEP@S

©

PL-60642

CONTROL PANEL
(ML-136494 & ML-136495) (CURRENT)

F-43031 Rev. G (November 2015)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-60642

PART NO.

00-920883-00003
00-959113-00001

00-358628-00001
00-358628-00002
00-959074
SC-114-83
WL-003-12
00-411499-00003
00-411499-00004
NS-046-89
00-959110-00001

00-959000-000G1
00-959077-00001
00-354575-00004

CONTROL PANEL
(ML-136494 & ML-136495) (CURRENT)

NAME OF PART AMT.
Probe - TEMPEIATUIE. ......cocuiiiiii ittt ettt ettt e e e e eanes 1
OVEMAY (WUICAN)......eiiiieie ettt ettt ettt e eae e sate e et eeeeens 1
Mach. Screw 4-40 x 1/2 Phil. Pan Hd.........coooiiiii e 2

Switch - Rocker (3-Position)
Switch - Rocker (2-Position)

Penel - Weldment..... ...
Mach. Screw 6-32 x 1/4 Slotted Pan Hd. (SST).......ooiiiiiiiiiiieieeie et 1
LOCKWAShEr #8 HElICAL. ........ccuieiiiiiiiecee et et 1
BUZZET (230 V. ).ttt ettt ettt ettt a e bttt nab et e e et en et e e e e anne 1
BUZZET (115 V. )ittt ettt b et sat e b e st st en e e e e a e 1
NUE ASSY. 8-32 HEX. ettt en e eeas AR
[ = (PSP
Nut 4-40 Hex.

LOCKWASRET ...ttt ettt e e e e
Cable Assy. (USB) (1 Ft.) (Incls. Items 3, 14, & 15).....ccciiiiiiiiiecieece e 1
Controller - COOKING (NCC)... ...ttt e e et e e s be e e e s eate e e e e abeeeaessbeeeeasnnssnsnneeen 1
[T | oL e 3T [Tz (o PP 1

F-43031 Rev. G (November 2015)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

____________________________________________________________

1 42 00-920883-00003 Probe - Temp
PARTS NOT ILLUSTRATED

21-22
//

40— |

38-39— |

—

[¢]

i% DODD0000 o

Al

24

gl
L

|

VC4GC/VC6GC

43 00-423813-00003 Wire - Ignition
44 00-428428-000G1 Wire - Sensor

]

I
7

1

\

\

18— | g

16-17— |

o~

W\

@A/

| 910

/11

VC4GD / vC6GD
WITHOUT ROAST & HO

ELECTRICAL COMPONENT PANEL
(WITHOUT ROAST & HOLD)

| [PLE559% |

F-43031 Rev. G (November 2015)

-10 -



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55994

PART NO.

00-417934-000G1
SD-034-52
00-411500-00012
00-411500-00013
SD-032-07
00-423760-00001
SD-032-07
00-424137-00002
SD-034-52
NS-044-07
FE-024-23
00-417856-00001
SD-032-07
00-417934-000G1
SD-034-52
00-416535-00006
00-416535-00007
SD-034-49
00-417934-000G1
SD-034-52
00-421758-000G1
00-421758-000G2
SD-032-07
SD-034-52
00-821875-00002
SD-034-52
00-821875-00002
SD-032-07
00-423760-00001
00-424137-00002
SD-034-52
NS-044-07
FE-024-23
SD-034-52
00-417934-000G1
SD-032-07
00-417856-00001
00-416535-00006
00-416535-00007
SD-034-49
00-353589-00001
00-920883-00003
00-423813-00003
00-428428-000g1

ELECTRICAL COMPONENT PANEL
(WITHOUT ROAST & HOLD)

NAME OF PART AMT.
BIOCK ASSY. = POFCEIAIN. ...ttt et e e e e e e e e e e as 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T......cccoiiiiiiiiieeieee e 1

Transformer (120 V.) (24 V. OUEPUL).....cuiiiiiieiiie e 1
Transformer (208-240 V.) (24 V. OUIPUL)...cccuuiiiiiiiiii e 1
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT

Bracket - Ignition MOAUIE..............oiiii e
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT...

Control = SPArk IGNItION.........eiiiieiiii e
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T......cocooiiiiiiiiiiiiceieeee e
NUE ASSY. 8-32 HEX KEPS... ..ottt e e
Bushing - EIECtriCal (SN@P)......c..ei it 1
Lug - Grounding (With Set Screw)

Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......ccooiiiiiiiiiiiiieeeieee e 1
BIOCK ASSY. = POFCEIAIN. ...ttt et e e e e e e e e e as 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., TYpe T......cccoiiiiiiiiiieiieerieee e 1
Relay - HEating (120 V.). .ottt bt sttt et st en e e e e e ennnes 1
Relay - Heating (200-240 V.).....c..ii ittt ettt sttt et sb e e e e e 1
Self-Tapping Screw 8-32 x 1/2 Hex Washer Hd., Type T.....ccccoiiiiiiiiiiiieeiiee e 1
BIOCK ASSY. = POICEIAIN. .......eiiiiiiiii ittt ettt e e e 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T...

Transformer (120 V.) (24 V. OUIPUL)....couiiiiiiiiie ettt
Transformer (208-240 V.) (24 V. OUIPUL)....ccuiiiiiiiiii e 1
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......ccccoiiiiiiiiiiiiiieeeee e 2
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T.....ccuuiiiiiiiiiee e 4
Relay - Solid State (50 AmMP.)......cccoeriiiiiiiiiie e

Self-Tapping Screw 8-32 x 1 Hex Washer Hd., TYpe T......coooiiiiiiiiieeeeee e 4
Relay - Solid State (50 AMP.).....cciuuiiiiiiie ettt sab et e e st enbae e e e e annee 2
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......cccoiiiiiiiiiiieiiiee e 1
Bracket - Ignition MOAUIE.............oiiiii e 1
CoNtrol = SPArK IGNItION........eiiiieiii et 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T......cccociiiiiiiiiiiieeeeciee e 2
NUE ASSY. 8-32 HEX KEPS.... ittt sttt e e e
Bushing - Electrical (Snap)

Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T......coccoiiiiiiiiiiiiiieieeeee e 1
BIOCK ASSY. = POICEIAIN. ...ttt et e et e e e nte e e e e e aaaaaens 1
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......cooiiiiiiiiiiiieee e 1
Lug - Grounding (With Set SCIreW).......couuiiieiiiii e e a e 1
Relay - Heating (120 V.).....c.cc.......

Relay - Heating (200-240 V.).....c.uii ittt ettt ettt e e sbeeanbneeaeeannes 1
Self-Tapping Screw 8-32 x 1/2 Hex Washer Hd., Type T.....cooiiiiiiiiiiiiieeeiee e 2
Probe TemMPErature (SST)......iiuii ittt ettt ettt et e bt st st e e e e annee 1
Probe - TEMPEIALUIE. .......ccueiieiciiie ettt e e s e e e s e e e st e e s naaeeeanseeeesnneeeaaeaaeenns 1
Wire - Ignition (HIgh VORAGE)........coiiiiiiiiiiei e 1
Wire ASSY - Flame SENSOT......coiuiiiiiiiii ittt e 1

11 - F-43031 Rev. G (November 2015)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

1-2
P
iy
N
i—
5
i
@/
L[l—n“ [
N
oo ©1Y
:é 7-8
o ) //
[O]
2 | @
= 9
L
oo ©1Y
é 10-11
o o //
S
[)
o | zl
30 o 12 e
31 -_-@ ] 32 00-353589-00001 Probe - Temp
T T B—gm ' 33 00-428428-000G1 Wire - Sensor
| ! 34 00-423813-00003 Wire - Ignition
— '\ PARTS NOT ILLUSTRATED
29— | = .13
© —
= 14
o
L = 15-16
i
—E_:_ﬂum‘
26-27__| "
25|
| 18-19
m =57 |
O |G 20
=
O
23-24— |

WITH ROAST & HOLD

ELECTRICAL COMPONENT PANEL
(WITH ROAST & HOLD)

_——————

F-43031 Rev. G (November 2015)

-12-



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55995

PART NO.

00-417934-000G1
SD-034-52
00-421758-000G1
00-421758-000G2
SD-032-07
SD-034-52
00-411497-000A1
00-411497-000A2
SD-034-52
00-411497-000A1
00-411497-000A2
SD-032-07
00-423760-00001
00-424137-00002
SD-034-52
NS-044-07
FE-024-23
00-416535-00006
00-416535-00007
SD-034-49
SD-032-07
00-417856-00001
00-417934-000G1
SD-034-52
SD-034-49
00-416535-00006
00-416535-00007
00-424832-00001
00-413764-00001
SD-032-07
SC-114-83
00-353589-00001
00-428428-000g1
00-423813-00003

ELECTRICAL COMPONENT PANEL
(WITH ROAST & HOLD)

NAME OF PART

BIOCK ASSY. = POFCEIAIN. .......eeiiiiiie ettt r e e e e e e e ns
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T...

Transformer (120 V.) (24 V. OUIPUL).....cuiiiiiiiiie ettt
Transformer (208-240 V.) (24 V. OUIPUL)....ccuiiiiiiiiit e 1
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......cccooiriiiiiiieiieenie e 2
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T........cocoiiiiiiiiiiieeeeee e 2
Relay (1-Pole) (120 V.)..coiiiiiiiiiiesiereee e

Relay (1-P0IE) (200 V.)....eiireeiiitieeetee ettt 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T......cocoiiiiiiiiiee e 2
RelAY (1-POIE) (120 V... ettt ettt ettt be e sab e e beeenbeesbeeanbaeeaeaannnes 1
Relay (1-P0OI€) (200 V.)....e ettt ettt ettt e be e st et e e b e e sbeesnbaeeeeeannnne 1
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......cccciiiiiiiiieiiieeiie e 2
Bracket - Ignition MOUIE...........couiiiiiiii ettt e e 1
CoNtrol = SPArk IGNItION. ........uiiieiiie et 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T...

NUE ASSY. 8-32 HEX KEPS.... ittt ettt e e e
Bushing - EIECtriCal (SN@AP).....ccuiiiiiiiiiiiie ettt 1
Relay - Heating (120 V.). ..ottt et e e e e 1
Relay - Heating (200-240 V.)... . ettt et e et e e ae e e e sbe e e e nbeeeeaaaaaaans 1
Self-Tapping Screw 8-32 x 1/2 Hex Washer Hd., Type T

Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......ccooiiiiiiiiiie e 1
Lug - Grounding (With S&t SCrEW)........ceiiuiieiiie ittt e e 1
BIOCK ASSY. = POFCEIAIN. ...ttt r e e e e e e e as 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., TYpe T......cccoiiiiiiiiieiiiieee e 1
Self-Tapping Screw 8-32 x 1/2 Hex Washer Hd., Type T.....c.ccoiiiiiiiiiiiiieiiie e 2
Relay - HEatiNng (120 V.). . ee ittt ettt e e e 1
Relay - Heating (200-240 V.).....cuei ittt ettt e e e 1
Bracket - Mounting

TREIMOSTAL. ...ttt ettt ettt b e e
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......cccociiiiiiiiiiiiiiee e 2
Mach. Screw 6-32 x 1/4 Slotted Pan Hd. (SST).....ccouiiiiiiiieee e 2

Probe Temperature (SST)
Wire Assy - Flame Sensor
Wire - Ignition (High VORAGE)........coieieiiiiiieeee e et 1

-13- F-43031 Rev. G (November 2015)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

15-16-17-18

SIMULTANEOUSLY OPENING DOORS
(PREVIOUS CONSTRUCTION)

F-43031 Rev. G (November 2015) -14 -



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

SIMULTANEOUSLY OPENING DOORS
(PREVIOUS CONSTRUCTION)

ILLUS. PART NO. NAME OF PART AMT.
PL-55992
1 00-356562-00001  HANAIE = DOOT........ccueiiiieiiiiieiieeee ettt e s re e sr e e e e e e e e e nees 1
2 00-421923-000G1  Grip - Set
3 SC-113-98 Mach. Screw 10-24 x 1/2 Hex Washer Hd...........oooiiiiiii e 3
4 SC-041-01 Cap Screw 1/4-20 X 3/4 HeX HA. (SST)..cuiiiiiiiiiie ittt 4
5 WL-019-18 LOCKWASHET 1/4 LIGht... ..ottt 4
6 00-356550-00001  LatCh = FIICHON. .....ccueiitiieieieei ettt ettt et e s 1
7 00-421913-00002  Panel - Outer Door (RH) (W/O Window)...
8 00-421913-00003  Panel - Outer Door (LH) (W/WINAOW)......ccutiiiiirieieiieienie ettt 1
9 00-421913-00001  Panel - Outer Door (RH) (W/WINAOW).........ooiuiiiiieaiie ettt a e e 1
10 00-421913-00004  Panel - Outer Door (LH) (W/O WINAOW).......coiiiiiiiaiie ittt e e e 1
11 00-421904-000G2  Frame ASSY. = DOOT (LH)...c..uiiiiieiiieiei ettt ettt e e e e e 1
12 00-421905-000G1  Frame AsSY. - DOOT (RH).....coiuiiiiiiiiiiie ettt sttt e e e e 1
13 00-424163-00001  LeVver - DOOr SWItCh........coiiiiiieiciee e e 1
14 SD-034-52 Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T......cccooiiiiiiiiiiiiiceeiee e 1
15 00-424730-00001  Door Assy. (LH) (W/Window)
16 00-424730-00002  Door Assy. (LH) (W/O WINAOW).......cciiuiiiiiieiiieeiie ettt sttt e e 1
17 00-424731-00001  DoOr ASSY. (RH) (W/WINAOW).......coueiiuiiiieitieiiesie ettt et 1
18 00-424731-00002  Door AsSY. (RH) (W/O WINOW)........eeiuiiiiiieiinieesie ettt ettt 1
19 SD-034-62 Self-Tapping Screw 10-32 x 1/2 Hex Washer Hd., TYPe T.....ccoiiiiiiiiaiiiiiiiee e 4
20 00-358534-00001  Window Assy
21 SD-034-22 Self-Tapping Screw 10-16 X 5/8 Phil. Truss Hd., Type AB.........ccoiiiiiiiiiiieiee e 9
22 00-358532-00001  Panel - INNer DOOr (W/WINAOW)........coiurieiieeiiie ettt ettt ettt ettt e smtee st esnee e saeeentseeaeaannnes 1
23 00-358533-00003  Panel - Inner Door (W/O WINAOW).........oeieiiiieiie ettt ettt be e e e e e e 1
24 00-343143-00002  WASHET.......coiiiiiiiieii ettt r e et et et 2
25 00-347080-00002  Bearing = DOOI SNAft........ccuiiiiiiiieiiieiie ittt ettt sttt e st sae e st e e e e e 2
26 00-343608-00002 Door Chain & TUMNDUCKIE ASSY......cccuiiiiiiiiieiiie ettt ettt e e e 2
27 00-352667-00001  CabIe - DOOT STOP......utiitiiitieitii ittt ettt ettt et sb et bt st e et e e saneesaeeseteeeeeeaenne 1
28 PS-004-11 Spirol Pin 3/16 x 1-1/4 Heavy...
29 00-342166-00001  Sprocket - DOOr SNaft.........cciiiiiiiiiiiii ettt e e e e 2
30 SC-047-28 Set Screw 1/4-28 x 3/8 Hex Hdls., CUP Pl.......coiiiiiiiii e 2
31 00-347080-00002  Bearing - DOOI Shafl..........ooiiiiiiiiiiiei ettt et e e e e e abe e e sbb e e e satbeaesasnbenbsennnes 2
32 SC-022-40 Mach. Screw 1/4-20 x 3/4 Phil. Flat Hd. (SST)....ccuuiiiiiiieiiiieieseeee e 4
33 SC-113-90 Mach. Screw 1/4-20 x 3/4 Hex Hd
34 00-357846-00001  Channel - Door Sill WelAMENL ..ottt et
-15- F-43031 Rev. G (November 2015)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

13-14

l/ﬂ‘;<<il 15-16-17-18

SIMULTANEOUSLY OPENING DOORS
(CURRENT CONSTRUCTION)

F-43031 Rev. G (November 2015) -16 -



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

SIMULTANEOUSLY OPENING DOORS
(CURRENT CONSTRUCTION)

ILLUS. PART NO. NAME OF PART AMT.
PL-60644
1 00-356562-00001  HANAIE = DOOT........ccueiiiieiiiiieiieeee ettt e s re e sr e e e e e e e e e nees 1
2 00-421923-000G1  Grip - Set
3 SC-113-98 Mach. Screw 10-24 x 1/2 Hex Washer Hd.........c.cooiiiiiiiiiiicccec e 3
4 SC-041-01 Cap Screw 1/4-20 X 3/4 HeX HA. (SST)..cuiiiiiiiiiie ittt 4
5 WL-019-18 LOCKWASHET 1/4 LIGht... ..ottt 4
6 00-356550-00001  LatCh = FIICHON. .....ccueiitiieieieei ettt ettt et e s 1
7 00-421913-00002  Panel - Outer Door (RH) (W/O Window)...
8 00-421913-00003  Panel - Outer Door (LH) (W/WINAOW)......ccutiiiiirieieiieienie ettt 1
9 00-421913-00001  Panel - Outer Door (RH) (W/WINAOW).........ooiuiiiiieaiie ettt a e e 1
10 00-421913-00004  Panel - Outer Door (LH) (W/O WINAOW).......coiiiiiiiaiie ittt e e e 1
11 00-421904-000G2  Frame ASSY. = DOOT (LH)...c..uiiiiieiiieiei ettt ettt e e e e e 1
12 00-421905-000G1  Frame AsSY. - DOOT (RH).....coiuiiiiiiiiiiie ettt sttt e e e e 1
13 00-424163-00001  LeVver - DOOr SWItCh........coiiiiiieiciee e e 1
14 SD-034-52 Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T......cccooiiiiiiiiiiiiiceeiee e 1
15 00-499289-000G1  Door Assy. (LH) (W/Window)
16 00-499289-000G2 Door Assy. (LH) (W/O WINAOW).......cciuiiiiiieiiieeiee ettt e e 1
17 00-499290-000G1  DoOor ASSY. (RH) (W/WINAOW).......eoueiiiiiieitieiiesie ettt ettt 1
18 00-499290-000G2  DoOor ASSY. (LH) (W/O WINAOW)......ciiiiiiuiiiieieeie ettt ettt et 1
19 SD-034-62 Self-Tapping Screw 10-32 x 1/2 Hex Washer Hd., TYPe T.....ccoiiiiiiiiaiiiiiiiee e 4
20 00-358534-00001  Window Assy
21 SD-034-22 Self-Tapping Screw 10-16 X 5/8 Phil. Truss Hd., Type AB.........ccoiiiiiiiiiiieiee e 9
22 00-358532-00001  Panel - INNer DOOr (W/WINAOW)........coiurieiieeiiie ettt ettt ettt ettt e smtee st esnee e saeeentseeaeaannnes 1
23 00-358533-00003  Panel - Inner Door (W/O WINAOW).........oeieiiiieiie ettt ettt be e e e e e e 1
24 00-343143-00002  WASHET.......coiiiiiiiieii ettt r e et et et 2
25 00-347080-00002  Bearing = DOOI SNAft........ccuiiiiiiiieiiieiie ittt ettt sttt e st sae e st e e e e e 2
26 00-343608-00002 Door Chain & TUMNDUCKIE ASSY......cccuiiiiiiiiieiiie ettt ettt e e e 2
27 00-352667-00001  CabIe - DOOT STOP......utiitiiitieitii ittt ettt ettt et sb et bt st e et e e saneesaeeseteeeeeeaenne 1
28 PS-004-11 Spirol Pin 3/16 x 1-1/4 Heavy...
29 00-342166-00001  Sprocket - DOOr SNaft.........cciiiiiiiiiiiii ettt e e e e 2
30 SC-047-28 Set Screw 1/4-28 x 3/8 Hex Hdls., CUP Pl.......coiiiiiiiii e 2
31 00-347080-00002  Bearing - DOOI Shafl..........ooiiiiiiiiiiiei ettt et e e e e e abe e e sbb e e e satbeaesasnbenbsennnes 2
32 SC-022-40 Mach. Screw 1/4-20 x 3/4 Phil. Flat Hd. (SST)....ccuuiiiiiiieiiiieieseeee e 4
33 SC-113-90 Mach. Screw 1/4-20 x 3/4 Hex Hd
34 00-499300-000G1  Channel - Bottom DOOF Sill..........coiiiiiiiiiiniesieeseeese et
-17 - F-43031 Rev. G (November 2015)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

3-4 - <
1-2\\ <4///2 //)&\15-16-17-18

This style
handle no
longer available,
order ltem 4.

INDEPENDENTLY OPENING DOORS
(PREVIOUS CONSTRUCTION)

F-43031 Rev. G (November 2015) -18 -



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55997

PART NO.

00-959087-00001
WL-013-14
00-957108-00001
00-913102-00179
SC-022-40
00-357846-00001
00-423847-00001
SD-034-22
00-358600-00001
00-358600-00002
00-421905-000G1
00-421904-000G2
00-424163-00001
SD-034-52
00-358529-00005
00-358529-00006
00-358530-00003
00-358530-00004
SD-034-62
00-358534-00001
SD-034-22
00-358532-00001
00-358533-00003
PS-004-11
00-343143-00002
00-347080-00002
00-424158-00001
SC-113-90

INDEPENDENTLY OPENING DOORS
(PREVIOUS CONSTRUCTION)

NAME OF PART

Screw 1/4-20 X 1-1/4 BIack Hd.........ooiiieeee et 2
Lockwasher 1/4 Internal Shakeproof.............oocuiiiiiiiiiiie e 2
[ E=TaTe | (I 1Y o] o F=To [ =1 = To1 1 TSNP 1
Kit - Handle
Mach. Screw 1/4-20 x 3/4 Phil. Flat Hd. (SST)....ccuuitiiiiiiieiineseeese e 4
Channel - Door Sill WeIAMENT.........cccooiiiiiiieie e 1
SHKE = DOOT ...ttt
Self-Tapping Screw 10-16 X 5/8 Phil. Truss Hd., Type AB
Panel - Outer Door (RH) (W/Window).........cccccerivierieenncens
Panel - Outer Door (RH) (W/O WINAOW)......cccuuiiiiiiiiie ittt e e
Frame AsSY. - DOOT (RH).....coiuiiiiiiiiiee ettt e e
Frame Assy. - Door (LH)...
(Y= T B o Yo 1V (o1 o SRR
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T......ccccooiiiiiiiiiiiiiieieeeee e
Door Assy. (LH) (W/WINAOW).........eiiiiiiiiieie ettt e e e
Door Assy. (LH) (W/O WINAOW).......eeiieiiiiie ettt ettt e et a e st e e e e e e eeaaaaaaaens
Door Assy. (RH) (W/Window)
Door Assy. (RH) (W/O WINAOW)......couuieiiiieiit ettt et e et esateentaeaaeeennes
Self-Tapping Screw 10-32 x 1/2 Hex Washer Hd., Type T
WINAOW ASSY....ceiiiiiiieiiiie et
Self-Tapping Screw 10-16 X 5/8 Phil. Truss Hd., Type AB
Panel - Inner Door (W/WiNdowW).........cocoereeiieenieenieene.
Panel - Inner Door (W/O WINAOW).........coiiiiiiiie ittt be et e e

SPIrol Pin 3/16 X 1-1/4 HEAVY.......oiiuiiiiiiie et 1
Washer
Bearing - DOOT Shaft.........co.iiiiiiiiiiie ettt e e e 1
D00 STOP ...ttt ettt a e a e ettt st e e e e e e anes 1
Mach. Screw 1/4-20 X 3/4 HeX Hd.........oooiiiii e 2

-19- F-43031 Rev. G (November 2015)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

10—"F
——
Q> 34
7_8/ / 11-12

—

® _— T4-17-18-19-20

This style @ /];

handle no c —
longer available, / / 5 ]
order ltem 4. 0 ’ °

1

INDEPENDENTLY OPENING DOORS
(CURRENT CONSTRUCTION)

F-43031 Rev. G (November 2015) -20-



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-60645

PART NO.

00-959087-00001
WL-013-14
00-957108-00001
00-913102-00179
SD-034-22
00-499264-00001
00-497586-00001
00-347545-00001
WL-019-35
SC-117-73
00-358600-00001
00-358600-00002
00-424163-00001
SD-034-52
00-421905-000G1
00-421904-000G2
00-499285-000G1
00-499285-000G2
00-499286-000G1
00-499286-000G2
SD-034-62
00-358534-00001
00-358532-00001
00-358533-00003
PS-004-11
00-343143-00002
00-347080-00002
00-357837-00001
SD-034-22
00-499263-00001
SC-113-90
SC-022-40
00-499300-000G1
SD-034-22

INDEPENDENTLY OPENING DOORS
(CURRENT CONSTRUCTION)

NAME OF PART AMT.
Screw 1/4-20 X 1-1/4 BIack Hd......cc.ooiiieeeee e 2
Lockwasher 1/4 Internal Shakeproof..
Handle - Molded (BIACK).........couiiiiiiiei ettt 1
LT =T T [PPSRt 1
Self-Tapping Screw 10-16 X 5/8 Phil. Truss Hd., Type AB.......cccccooiiiiiiiiiiiiieeee e 2
Plate - Latch CULOUL.........oouii et 1
Latch - Door Roller
Catch Assy. - Door (Ball Style) (NOt SROWN)........eeiiiiiiiiieie e 1
Lockwasher #10 INTEINAL...........coiiiiiiii et 2
Mach. Screw 10-32 x 5/8 Phil. Truss Hd......c..ccoiiiiiiiiiiie e 2
Panel - Outer Door (RH) (W/WINAOW).........oiiiiiiiiaiie ettt e e 1
Panel - Outer Door (RH) (W/O WINAOW).......ccuuiiiiiiiiie ettt e e 1
Lever - DOOT SWItCN........ciiiieciiee e 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T......cccooiiiiiiiiiiiiiceeiee e 1
Frame Assy. - Door (RH)
Frame ASSY. - DOOT (LH).....uiiiiii ettt
Door AsSy. (LH) (W/WINAOW)......cueiiiiiiiiieiee ettt st e e 1
Door Assy. (LH) (W/O WINAOW)........coiiiiiiiiiiie ettt e e 1
D0oO0r ASSY. (RH) (W/WINAOW)......ciiiiiiie ittt ettt et e e b e e s e e s sbe e e snnteeeaaaaaaaans 1
Door Assy. (RH) (W/O Window)
Self-Tapping Screw 10-32 x 1/2 Hex Washer Hd., TYPe T......ccoiiiiiiiiiiiieiiie e 4
WVINAOW ASSY ...ttt ettt ettt ettt et e e et e e ea bt e e eab et e e eabs e e e eab st e e e abs e e e eabs e e e ebnee e e e e e e annnes 1
Panel - Inner Door (W/Window)......
Panel - Inner Door (W/O Window)..
Spirol Pin 3/16 x 1-1/4 Heavy.........
R AT E= 3 T U ERN
Bearing - DOOT Shaft........cooiiiiiiiii ettt 1
Seal - Door End
Self-Tapping Screw 10-16 X 5/8 Phil. Truss Hd., Type AB........ccccoiiiiiiiiiiiiiieeniee e 3
D00 STOP ...ttt ettt a e a e ettt st e e e e e e anes 1
Mach. Screw 1/4-20 X 3/4 HeX Hd.........oooiiiii e 2
Mach. Screw 1/4-20 x 3/4 Phil. Flat Hd. (SST)....ccuuiiiiiiieiiiieieseeee e 4
Channel - Bottom Door Sill

Self-Tapping Screw 10-16 X 5/8 Phil. Truss Hd., Type AB........c.coiiiiiiiiiiieiee e 2

21 - F-43031 Rev. G (November 2015)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

00-427617-00001
00-959663-00001
00-402558-00004
00-424172-00001
00-424172-00002
00-424157-000G7
00-342150-00005
00-343634-00001

23-24-25-26

32-33-34

Flue - Deflector

Tube - Snorkel Assy.

Clip - Bulb
Leg — Set (PTD)
Leg — Set (SST)
Leg (PTD)

Leg (For Double Stack)

Caster

54
55

00-343634-00002
00-357047-00001
00-357047-00002
00-417063-00001
00-357093-00001
00-288946-00002
SC-113-76

00-425428-00001

PARTS NOT ILLUSTRATED

20-21—"

OVEN PANELS AND MOTOR

Caster

Caster - Swivel
Caster - Swivel
Strap

Ring - Locking
Foot

Screw

Foot (Adjustable)

N e - ————————— =

_____________________________________________________________________

F-43031 Rev. G (November 2015)

-22-



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55991-1

PART NO.

FE-006-05
00-414540-00B35
00-342285-00001
FE-002-03
00-358516-00001
00-358516-00002
WS-029-46
NS-046-86
00-411136-00003
00-411136-00004
00-415780-00003
00-415780-00005
00-424840-00002
00-424153-000G1
00-423289-000G1
00-411289-00004
SC-120-15
00-958827-000G3
00-405016-00001
00-424140-00002
00-424228-00002
00-417856-00001
01-1000V7-00028
00-357036-00001
00-342766-00002
00-913102-00032
00-423832-00001
01-1000V7-00027
00-357036-00003
00-357036-00001
00-913102-00032
00-411496-000F1
00-499310-000G1
SD-034-47
SC-113-65
WS-029-46
FE-002-52
00-358723-00001
00-425324-00001
00-427617-00001
00-959663-00001
00-402558-00004
00-424172-00001
00-424172-00002
00-424157-000G7
00-342150-00005
00-343634-00001
00-343634-00002
00-357047-00001
00-357047-00002
00-417063-00001
00-357093-00001
00-288946-00002
SC-113-76
00-425428-00001

OVEN PANELS AND MOTOR

NAME OF PART AMT.

LOCK NUL /2 .ttt r et sr e enn e e e neeeaane 1
CoNAUIE 378 X B35 TN LGttt 1
BUSKING = PIASHIC. ...ttt e e 2
Connector - Conduit 3/8 TS Straight........cccocuiiiiiiiie e e e e e 1
Motor 1/2 Hp. (2-Speed) (115 V., 50/60 Hz., 1 PN.)...ccuiiiiiieiieieee e 1
Motor 1/2 Hp. (2-Speed) (208-240 V., 50/60 Hz., 1 Ph.)..c.ccoiiiiiiieieeeeeee e 1
VWVASKIET ... ettt ettt a e et b ettt et e 4
Nut Assy. 5/16-18 KEPS Hex...

COVET = FAN (50 HZ. ).ttt ettt e et e et e e e s e e e ssbee s santeaeennnnssbnnnenen 1
COVET = FAN (B0 HZ. )ittt et e e e sbb e e e satb e e e saennbsnneneeee 1
Wheel - BIOWET (B0 HZ. ).ttt et e e e et e e e neeeeeas 1
WHEEI = BIOWET (50 HZ. ).ttt et ettt e bt e e e e e e nnneeeas 1
Panel - Back (SST) (OPtIONAI).........tiieeiiiiiiieitie ettt st e e e e 1
Pan@l ASSY. = BACK......oi ittt e a e 1
MOLOT IMOUNT. ... ettt enn e s nneeanne 1
SPACET - FAN HOUSING. ..ottt et e e 4
Mach. Screw 1/4-20 X 4 RA. Hd.......oeiiiee et e e e e e e e 4
Kit = OVEN LIMIE ASSY ...ttt ettt et sb et ettt es e e e e e eanne 1
Cord - Electric SUPPlY (120 V. ONIY)...c.uiiiiiieiieiiet et 1

Panel - Outer (RH) (SST) (VC4G)
Panel - Outer (RH) (SST) (VC6G)

Lug - Grounding (With S€t SCIreW).......couuiiieiiiie e 1
Bulb (120 V.) (Previous CONSIUCHON)..........eiiiiiiiiieiit ettt e e e 1
Oven Lamp (40 Watts) (120-130 V.) (Current Construction)......

Light Bulb - Oven (40 Watts) (240 V.) (Previous Construction)

Kit - Lamp & Housing (250 V.) (Current Construction)...............

Cover - Light (Previous CONSIIUCON)........cicuiiiiiiiiiieiee ettt
Lamp - Oven (Complete) (Lens, Base, & Bulb) (Current Construction)..........ccccceevvcvvvreereenenn.. 1
(=T o o TP POPPPPTN 1
Oven Lamp (40 Watts) (120-130 V. )...eiiuieiieeieeie ettt neee s 2
Kit - Lamp & HOUSING (250 V.)....uuiiiiiiiieiiee ettt e e 2
Switch - Micro (Units Builts Before 5/12/09).........cc.ooiiiiiiiiiie e 1
Micro Switch Kit (Units Builts After 5/12/09)..........cciiiiiiiiiieeeieseeeeeee e 1
Self-Tapping Screw 6-32 x 1 Hex Washer Hd., Type T...

Cap Screw 5/16-18 X 1-1/4 HEX Hd.......oooeiiieee et
WWASKNIET ... e e e
Connector - Conduit 3/8 TS 90 DEGIEE.........ueiiuiiiiieiieeiee ettt ee e 1
ST oL Tt a ] (==Y SR SURUPPPPt 2
Bracket - DOOr SWItCh.......couiiiiiiee e 1
[ UL B =Y 1= o1 o SRR 1
LI 0TI T T 4 USSR 1
Clip - Tubing......cccceevevrieenenn.

Leg - Set (25-3/4 In.) (PTD)..

Leg - Set (25-3/4 In.) (SST)..veveeiieiieriieeenieeeseeiene

Leg Assembly for Caster and Foot (Painted BIack)...........ccueeiiiiiiiiiiaiiiiiee e 4
Leg (8 IN.) (DOUDIE SEACK)........ciiiiiiiiiieiie et e e e e e e e e 4
Caster (With Brake)

Caster (WIthOUE Brake)........couieiiieiie ettt et eee e 2
Caster - SWivel (WithOUt Brake)............ooiiiiiiiiiiie e 2
Caster - SWIVEl (With Brake)..........c.ee it 2
=T T 1= o 1 o SR SRSPPPPY 4
Ring - Locking (Use With HEM 45)........couiiiiiiie e 4
Foot - Adjustable (1-5/8) (SST) (Use With IfemM 45)........ccoe i 4
Cap Screw 1/4-20 x 1 Hex Hd (Use With 1€gS).......cceiiiiiiiiiiiiiiiece e 16
Foot - Adjustable (Use With ItemM 46)..........coocuiiiiiiii e 4

-23.- F-43031 Rev. G (November 2015)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

10-11-12-13

14-15
16-17-18-19-20
21-22-23-24

=

= 33-34-35

36-37-38
25-26-27
28-29-30

OVEN PANELS AND RACK SUPPORTS

F-43031 Rev. G (November 2015) -24 -



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55998

-

QWO ~NOOOA~WN

17

18
19
20

21

22
23
24
25
26
27
28
29
30
31
32
33

34

35
36

37

38
39
40
41
42
43
44
45

PART NO.

00-424141-00002
00-424229-00002
00-421799-00001
00-353484-00001
SC-053-41

NS-038-08

00-347080-00002
00-353482-00001
00-353483-00001
00-424142-00002

00-424230-00002
00-499302-00001
00-499303-00001
00-357919-00001
00-423842-000G1
00-428104-00001

00-428104-00002

00-428104-00003
00-428104-00004
00-342141-00001

00-342141-00002

00-424833-00001
00-424833-00002
00-959456-0001

00-423766-000G1
00-421797-00002
00-499261-00002
00-423758-00001
00-499297-00001
00-425199-00001
00-424865-00001
00-357507-00001
00-411265-00011

00-411265-00022

00-959523-00001
00-411265-00010

00-411265-00020

00-959523-00002
00-959753-00001
SD-032-07
SC-115-51
00-347545-00001
00-423848-00001
NS-038-03
00-497585-00001

OVEN PANELS AND RACK SUPPORTS

NAME OF PART AMT.

Top (SST) (ML-126614, ML-126615, & ML-126616).........c.ceiiiiiiaiiieeniee e 1
Top (SST) (ML-126618 & ML-126619)......ccueeiiiiiiieiie ittt 1
BLIe ] TR ol (o] o SO USSP PPPRRPPP 1
Plate - Retainer

Mach. Screw 1/4-20 x 1/2 Slotted Truss Hd. (SST).....ccccuviiiiiiiiiiiiiiie e 4
LOCK NUE 1/4-20 X 1 HEX...eeee ettt ettt e e e 4
Bearing - DOOK SNaft........coo it e e e e e e e e e s 2
ST 0T Lo C PP PPTTOORUPPPPRE 2
Plate - Upper DOOF BEAING. ........ueiiiiiiieiiiite ettt ettt et e et e e st e s e e e e e et e e e eaeeeeas 2

Panel - Outer (SST) (LH) (ML-126614, ML-126615, & ML-126616) (Previous
(0701 g 151 10 Ted o] o ) O O OO RPRPPPPPPPN

Panel - Outer (SST) (LH) (ML-126618 & ML-126619) (Previous Construction)

Side - Left Body (ML-126614, ML-126615, & ML-126616) (Current Construction).................... 1
Side - Left Body (ML-126618 & ML-126619) (Current Construction)............cccooeoieereiiiiiiininnnnes 1
Kit - Door Seal (Incls. Items 15 & 32)

Seal - Vertical Door (Set) (LH & RH)....coouuiiiiiiii e
Guide - Rack (LH) (ML-126614, ML-126615, & ML-126616) (Before S/N481809325)
................................................................................................................................................... 1
Guide - Rack (RH) (ML-126614, ML-126615, & ML-126616) (Before S/N481809325)
................................................................................................................................................... 1

Guide - Rack (LH) (ML-126618 & ML-126619) (Before S/N481809325)....
Guide - Rack (RH) (ML-126618 & ML-126619) (Before S/IN481809325)........cccccvrvercverveernneens
Rack - Support (LH) (ML-126614, ML-126615, & ML-126616) (Previous Construction)

Rack - Support (LH) (ML-126618 & ML-126619) (Previous Construction)

Rack - Support (RH) (ML-126618 & ML-126619) (Previous Construction)..............ccccveeieeeeen... 1
Rack - Guide Common (Starting S/N481809325).........cccuiiiiiiiiiiiieiit e 2
Trim - Bottom W/Access Door Assy. (Previous CONStruction)...........c.coooiueeeeeeeiiiiiiieene e 1
Trim - Bottom (Previous ConstruCHioN)...........ooiiuiiiiiiie e 1
Trim - Bottom W/O Access Door Assy. (Current Construction).............ccoceeieeiieniniiine e, 1
Door - Access Trim (Previous CONSIUCON)........co.uieiiiiiiieiiieiic ettt e e 1
DOoOr - LOWET ACCESS TTIM.....oiiiiiiiiiiiiie it s e e 1

Fastener - Nylon (Push-In)...
L0701 e I 3 o TSR P PO RPRTROPR

Seal - Horizontal Door (30-1/2 In. Long) (Top & Bottom)........ccocueiiiiiiiiiiccececee e 2
Rack Assy. (ML-126614, ML-126615, & ML-126616) (Single Center Cross Member)

(UsEd BEOrE 9/09).......eeeeeeiieeiie ettt ettt ettt ettt et e bt et eante e e e nnne AR
Rack Assy. (ML-126614, ML-126615, & ML-126616) (Two Cross Members) (Used

from 9/09 t0 S/NABTB09325)........eeeieeieeieeie ettt ettt et n e e e AR
Rack Assy. (ML-126614, ML-126615, & ML-126616) (Starting S/IN481809554).................... AR
Rack Assy. (ML-126618 & ML-126619) (Single Center Cross Member) (Used Before

O/09)... e et a e Rt e et ae e et n et e e r e e s e e e ean AR

Rack Assy. (ML-126618 & ML-126619) (Two Cross Members) (Used from 9/09 to S/
NABTB09325)....c.eeueeueeueeiesierieieeee ettt e et see e e eneenesnesrennens

Rack Assy. (ML-126618 & ML-126619) (Starting S/N481809554)... .
Probe GUuard & RetAINET. ...........oiiiiiiiiiie e
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......ccooiiiiiiiiiieiiiee e
Mach. Screw 10-32 x 1/2 Phil. Truss Hd..........cccceciviveneennenns

Catch Assy. - Door (Previous Construction)....
Shim - Door Strike (Previous Construction)..... .
Lock Nut 10-32 SP (Previous CONSIrUCHION).........ccuiiiiiiiiiieeii e
Plate - Strike (Current CONSTrUCION).........ocuiiiiiiiiiie e 1

_925- F-43031 Rev. G (November 2015)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

e

i USED ON OVENS BEFORE THE FOLLOWING S/N

| VC4GD(NAT) S/N481835388 r-------------
| VCA4GD(LP) SIN481835394 !
| VC6GD(NAT) SIN481835406 ! 51 <
| VC6GD(LP) SIN481835429 !
| VC4GD(NAT) SIN541077665 !
| VC4GD(LP) SIN541077965 !
33
23-24-25-26-27
28-29-30-31-32 —~
//ﬁ‘\m
,.
17

ST T T T N ST T

] 1!

] (L

] (L

] 1!

] 1!

] (L

] (L

] 1!

] 1!

] (L

] (L

] 1!

] 1!

] (L

: D

i WHITE ROGERS ! | ROBERT SHAW |

i USED BETWEEN ! | USED

\ 3/15/05 to 02/01/15 |  BEFORE 3/15/05

PL-55993 |

GAS PIPING AND FLAME CHAMBER
(BEFORE SERIAL NUMBER)

F-43031 Rev. G (November 2015) -26-



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55993

PART NO.

00-423819-00003
00-423828-00001
00-423828-00006
00-425433-00001
00-424940-00001
00-424940-00002
SD-034-52
00-423820-00001
FP-013-17
FP-078-75
SC-113-80
00-424728-00001
SC-117-60
00-423828-00002
00-423828-00007
00-424138-00001
SC-113-80
00-417879-00001
SD-034-49
00-424194-00001
00-424135-000G1
00-424195-000G1
00-010901-00031
00-010901-00032
00-010901-00033
00-010901-00034
00-010901-00035
00-010901-00036
00-010901-00046
00-010901-00048
00-010901-00049
00-010901-00050
00-424191-000G1
00-410841-00018
00-410841-00019
00-497269-00001

00-497269-00002

GAS PIPING AND FLAME CHAMBER
(BEFORE SERIAL NUMBER)

NAME OF PART AMT.
Pipe - Weldment Gas INIet............cooiiiiiiiiiiie e e e e e e e e 1
Tube - Flex (30 In.) (1/2 Male End) (Used with Items 34 & 35)........ccccoviiiiiiiniiniiiieee 1
Tube - Flex (30 In.) (3/8 Male End) (Used with Items 36 & 37)........cccceiriiiniiiniiiiiieice e 1

[T T O [T VPP POPPPPPN 1
L= LT OToTo] g Yo TN (2 0 Y SRR 1
Fan - COONNG (230 V. ).ttt ettt ettt ettt et e e e e 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T......c.cccoiiiiiiiiieiiiceieceee e
Deflector - Ail.........oooiiiii e

Elbow - Street 1/2 x 90 Deg. (Used with Items 34 & 35).....

Elbow - Pipe 3/8 x 90 Deg. (Used with Items 36 & 37)....

Cap Screw 1/4-20 X 1/2 HEX Hd........oo oottt et e
Bracket - Gas ValVe.........ooiiiiiiiiic et 1
Mach. Screw 10-32 x 1-1/4 Phil. Oval Hd

Tube - Flex (18 In.) (1/2 Male End) (Used with Items 34 & 35)........cccceiiiiiiiiniiniiiecc e 1
Tube - Flex (18 In.) (3/8 Male End) (Used with Items 36 & 37).........ccccceeiiiiiiciiieiee e 1
1= a1 o] o S

Cap Screw 1/4-20 x 1/2 Hex Hd

Nozzle - Pilot BUINET........ccooiiiiiiiieiiiecececee e

Self-Tapping Screw 8-32 x 1/2 Hex Washer Hd., Type T.....c.ccoooiiiiiiiiiiiiiie e 2
1GNItOr = FIAME DELECION. ... .. ittt e e et e e e e e e e e e e s 1
BUMNEE ASSY. (VCAG).....eeiiiiieeeet ettt ettt ettt e et e e e at e e e b e e e e anbe e e snbeeeaaeeaaaans 1
BUMNET ASSY. (VCBG).....eeiiiiiiie ettt ettt ettt ettt e ettt e e sat e e b e e e e sbe e e et e e e e e e eaaeens 1
Orifice - Spud (31 Drill) (NAT) (Sea Level 0 2499 Ft.).....c.cooiiiieieiiee e 1
Orifice - Spud (32 Drill) (NAT) (2500 Ft. t0 3499 FL.).....ooiiiiiiiiiiiiecee e 1
Ofifice - Spud (33 Drill) (NAT) (3500 Ft. t0 4499 FL.)....coooiiiiiiiiieceeeese e 1
Orifice - Spud (34 Dirill) (NAT) (4500 Ft. to 6499 Ft.)....

Orifice - Spud (35 Drill) (NAT) (6500 Ft. t0 8499 FL.).....coiiiiieiieiiecie e 1
Orifice - Spud (36 Drill) (NAT) (8500 Ft. t0 10500 Ft.).......eeouieiieiieiierie e 1
Orifice - Spud (46 Drill) (LP) (Sea Level t0 2499 FL.).......ccooiiiiiiiieiiee e 1
Orifice - Spud (48 Dirill) (LP) (2500 Ft. t0 4499 Ft.)....c.eeiiiiieieeeeee e 1
Orifice - Spud (49 Drill) (LP) (4500 Ft. t0 7499 Ft.)....c.ceiiiiieieieee et 1
Orifice - Spud (50 Drill) (LP) (7500 Ft. to 10500 Ft.)....ccoviiiiiiiiiiiiiieiecie e 1
COVET - BUIMET ACCESS......eiiiiii ittt e e e 1

Valve - Gas Control (NAT) (Robert Shaw) (Before February 2005).
Valve - Gas Control (LP) (Robert Shaw) (Before February 2005)....
Valve - Gas Control (NAT) (White Rogers) (From February 2005 to February 2015)

- 27 - F-43031 Rev. G (November 2015)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

S ey

g
’ N
I

USED ON OVENS AFTER THE FOLLOWING S/N

- -

[}

[}

| VC4GD(NAT) SIN481835388 =------------

| VC4GD(LP) SIN481835394 |

| VC6GD(NAT) SIN481835406 1

| VC6GD(LP) SIN481835429 |

| VC4GD(NAT) SIN541077665 | <

| VC4GD(LP) SIN541077965 | .22

~

19-20
23-24-25-26-27
28-29-30-31-32

GAS PIPING AND FLAME CHAMBER
(AFTER SERIAL NUMBER)

F-43031 Rev. G (November 2015) -28-



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

GAS PIPING AND FLAME CHAMBER
(AFTER SERIAL NUMBER)

ILLUS. PART NO. NAME OF PART AMT.
PL-60646
1 00-423819-00003  Pipe - Weldment Gas INIEt...........cooiiiiiiiieie e e 1
2 00-423828-00006  TUDE = FIEX (B0 IN.).c.ttiuiiiiieieeiieiee ettt ettt et e st e e sa e et e e s et emeesneemeenneeeeenneeeeneees 1
3 00-425433-00001  FAN = CliPettieieitieiiieiie ittt st e ee s et et eae et e sae e eeem e e et emeeneeemeeeeeemeeene e e e e nneeeennees 1
4 00-424940-00001  Fan = COONNG (120 V.)..eeeiiiieeiieie ettt ettt be ettt e et e e et 1
5 00-424940-00002  Fan - COONNG (230 V.)...ueeiiiuieieieie ettt ettt n et enae et e e bee e et 1
6 SD-034-52 Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T...
7 00-423820-00001  DEflECIOr = All...c.eiieeiieieitieet ettt h ettt nb et be e et e et e e
8 FP-078-75 EIDOW - Pip@ 3/8 X 90 DIBJ.....c.ueitiiiiiitiiieiteete sttt 1
9 SC-113-80 Cap Screw 1/4-20 X 12 HEX Hd........oo oottt et 2
10 00-959486-00001  Bracket - Gas ValVe...........ccciiiiiiiiieiieie ettt 1
11 SC-007-93 Mach. Screw 10-24 X 2-1/2 Slotted Rd. Hd........cccoiiiiiiiii e 1
12 NS-048-22 NUL, LOCK SP. 10-24......oiiee ettt enn e e eneeeanne 1
13 00-959662-00001  Valve - Gas, Convertable (NAT & LP)......couiiiii et 1
14 00-423828-00007  Tube - Flex (18 In.)...c.ccevveriiiriiiieenne.
15 00-959379-00001  Cover - BUrNEr ACCESS, MIQ.........ccoiiiiiiiiieiieee et e e e e e e e e ae e as
16 00-424138-00001  MANIOI.......couiiiieiieie ittt ettt ettt ettt ettt et e et nees
17 SC-113-80 Cap Screw 1/4-20 X 1/2 HEX Ha....o.ooiiiieee et
18 00-417879-00001  NOZZIE - Pilot BUMMET......coiiiiiiiiiie ettt
19 SD-114-24 Mach. Screw 8-32 x 1/2 Phil. Pan Hd....
20 NS-044-07 NUL ASSY. 8-32 HEX KEPS...ieeiieiiieie ettt ettt e e st e e e e e e e e e aeeeeas
21 00-959507-00001  IGNITEI = BUIMNEI. ... ittt ettt e e ettt e e e ab et e e e bt et e e eabbe e e e sabbeeeeasbntnbnnnnees 1
22 00-959508-00001  BUIMNET......ccuiiiiiiiriieiesieie e
23 00-010901-00030  Orifice - Spud (30 Drill) (NAT) (Sea Level to 2499 Ft.).
24 00-010901-00031  Orifice - Spud (31 Drill) (NAT) (2500 Ft. to 3499 Ft.)....
25 00-010901-00032  Orifice - Spud (32 Drill) (NAT) (3500 Ft. t0 4499 FL.)...ccueiiiiiiiiiie e 1
26 00-010901-00032  Orifice - Spud (32 Drill) (NAT) (4500 Ft. t0 6499 FL.)....ccutiiiiiiiiiiii e 1
27 00-010901-00033  Ofifice - Spud (33 Drill) (NAT) (6500 Ft. to 8499 Ft.)....
28 00-010901-00035  Orifice - Spud (35 Dirill) (NAT) (8500 Ft. t0 10500 Ft.)......coioiiiiiiiiiiiieiiiee e 1
29 00-010901-00046  Orifice - Spud (46 Drill) (LP) (Sea Level t0 2499 Ft.).......ccciiiiiiiieeeee e 1
30 00-010901-00048  Orifice - Spud (48 Drill) (LP) (2500 Ft. t0 4499 F.)....ccceoiiiiiiiieiiesiee e 1
31 00-010901-00049  Orifice - Spud (49 Drill) (LP) (4500 Ft. to 7499 Ft.)....cccviiiiiieiieiieseere e 1
32 00-010901-00050  Orifice - Spud (50 Drill) (LP) (7500 Ft. to 10500 FL.).....ccotiiiiiieiieieeii e 1
-29- F-43031 Rev. G (November 2015)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

FORM 43031 Rev. G NOVEMBER 2015 PRINTED IN U.S.A.



